


PPRREEPPAARRAATTIIOONN  OOFF  PPOOOOLL
1. Inspect pool for irregularities that may interfere with the location of fence mounting brackets and posts.

Locate skimmer to be sure it will not interfere with fence.

2. Recommended items need for installation: cordless or power drill with Phillips head screwdriver, saw,
pencil and measuring tape.

FFEENNCCEE  IINNSSTTAALLLLAATTIIOONN
SSTTEEPP  11
Construct mounting brackets. Slide support into mounting base (DIAGRAM 1-A). Screw two #8 screws into
each side of support attaching it to the mounting base (DIAGRAM 1-B). Support should be inserted flush to
the backside of mounting base.

DDIIAAGGRRAAMM  11--AA

WWAARRNNIINNGG
TTHHEERREE  IISS  NNOO  SSUUBBSSTTIITTUUTTEE  FFOORR  CCOOMMPPEETTEENNTT  AADDUULLTT  SSUUPPEERRVVIISSIIOONN  IINN  TTHHEE  SSWWIIMM--
MMIINNGG  PPOOOOLL  EENNVVIIRROONNMMEENNTT!!  LLIIVVEESS  DDEEPPEENNDD  OONN  YYOOUU!!
• Layers of protection such as a fence, wall or natural barrier around your

pool can help reduce unauthorized use.
• Make sure pool entrance has a self-closing and self-latching gate and is

properly maintained.
• Check with local building codes to be sure you are in compliance with

fencing laws.
The PROTECT-A-POOL™ above ground pool fence is designed to meet the
ANSI/NSPI - 1996 Model Barrier Code for Above-ground/On-ground swimming
pools. The PROTECT-A-POOL™ above ground pool fence is not designed as a
handrail for decking and does not meet handrail codes.

DDIIAAGGRRAAMM  11--BB



SSTTEEPP  22--AA
Install mounting bracket to each upright (DIA-
GRAM 2-A). When installing your fence, it is 
important that there is no more than a 4" gap
between the pool’s top rail and the bottom rail of
fence. To determine location of mounting bracket,
simply line up bracket with a fence post attached
(slide fence post onto mounting bracket, but do
not permanently attach fence post to mounting
bracket as it will need to be removed), and meas-
ure gap between top rail of pool and bottom rail
hole in the post. Anywhere between 0 and 4" gap
is acceptable. Once location is determined, remove
post and attach mounting bracket to upright using
two #12 x 1” self-tapping screws.

Once installed, measure exact distance from the
bottom of the top rail to the mounting bracket. Use
that same measurement to determine location of
remaining mounting brackets. It is important to
take an accurate measurement as the levelness of
the fence is determined by the location of the
mounting bracket. DDIIAAGGRRAAMM  22--AA

SSTTEEPP  22--BB
IINNSSTTAALLLLAATTIIOONN  OOFF  ““AARRTTIIFFIICCIIAALL
UUPPRRIIGGHHTT””  TTOO  IINNSSTTAALLLL  FFEENNCCEE  UUPP  TTOO
AA--FFRRAAMMEE  LLAADDDDEERR  OORR  DDEECCKK::
Requires one 4 x 4 wooden post and one 2"
sheet-metal screw. Position ladder next to a
pool upright so it can hold the fence on one
side. Determine location for the "Artificial
Upright" and dig a hole approximately 6"
into the ground.
Measure from the bottom of hole to top of
pool and cut the 4 x 4 post to fit the span.
Place the 4 x 4 post into the ground so it fits
snug to the pool wall. Attach the 4 x 4 to the
pool structure by using one 2" sheet metal
screw. Screw down through the top rail into
the 4 x 4 wooden post. Fill in around the
hole with remaining dirt. Continue by
mounting support brackets to wooden
post using instructions (2-A).

NOTE
Be sure the pool entrance has a self-closing and self-latching gate.

DDIIAAGGRRAAMM  22--BB



SSTTEEPP  33
Install fence posts (DIAGRAM 3). Start by installing the two fence end-posts first. The end-posts are 
identifiable by having rail holes only on one side. Fence end-posts must be installed where fence will start
and stop. Slide fence end-post onto the mounting bracket. Allow at least 1/2 “between the post and the pool’s
top cap.This will allow for easy installation of winter cover. Attach fence post to mounting bracket using four
#8 screws.

Continue by mounting remaining fence posts to mounting bracket.

DDIIAAGGRRAAMM  33



SSTTEEPP  44
Installation of bottom horizontal rail. Measure distance between two fence posts and add 1"
(DIAGRAM 4-A). Each side of bottom rail should extend 1/2” into each fence post. Cut bottom rail to this 
measurement. Note: cut equal amounts off each end of rail to ensure balanced spacing of spindles. DDoo  nnoott
iinnssttaallll  ttoopp  rraaiill  yyeett!! Attach bottom rail to post using two #8 screws (DIAGRAM 4-B).

Do not cut more than one rail at a time. Distance between pool uprights may vary.

Continue by cutting and installing remaining bottom rails.

DDIIAAGGRRAAMM  44--AA

DDIIAAGGRRAAMM  44--BB



SSTTEEPP  55

DDIIAAGGRRAAMM  55--AA

DDIIAAGGRRAAMM  55--BB

Insert spindles into the bottom rail 

Install top rail using instruction in Step 4.

SSTTEEPP  66
Insert all caps. If necessary, use adhesive such as Liquid Nails to hold caps in place.

SSTTEEPP  77
Check to be sure installation is secure by lightly shaking each section to be sure screws were
properly installed.



PPAARRTTSS  LLIISSTT

SSUUPPPPOORRTT  CCAAPP

PPOOSSTT  CCAAPP

##1122  xx 11””  SSCCRREEWW

##88  xx  
33

¼¼44””  SSCCRREEWW  

HHOOLLEE  PPLLUUGG

DD

EE

BB

AA

CC

BBAASSEE  SSUUPPPPOORRTT  CCAAPP

BASE KIT “A” - 8 SECTIONS:
ITEM DESCRIPTION QUANTITY

End-Posts 2

A Support Assembly - Base 9

B Support Assembly - Support 9

C Posts 7

D Rail 16

E Spindles 96

Trim Kit (1) Post Cap, (1) Base Support Cap, (1) Support Cap, (2) Hole Plugs 9 bags

Hardware Kit (18) #12 X 1” Screws, (136) #8 X 3/4’ Screws 1 bag

BASE KIT “B” - 8 SECTIONS:
ITEM DESCRIPTION QUANTITY

A Support Assembly - Base 3

B Support Assembly - Support 3

C Posts 3

D Rail 6

E Spindles 36

Trim Kit (1) Post Cap, (1) Base Support Cap, (1) Support Cap, (2) Hole Plugs 3 bags

Add-on Hardware Kit (2) #12 X 1” Screws, (16) #8 X 3/4’ Screws 3 bags

BASE KIT “C” - 8 SECTIONS:
ITEM DESCRIPTION QUANTITY

A Support Assembly - Base 2

B Support Assembly - Support 2

C Posts 2

D Rail 4

E Spindles 24

Trim Kit (1) Post Cap, (1) Base Support Cap, (1) Support Cap, (2) Hole Plugs 2 bags

Add-on Hardware Kit (2) #12 X 1” Screws, (16) #8 X 3/4’ Screws 2 bags



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




